


PARTS ORDERING INSTRUCTIONS

HOW TO ORDER
When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying

this information will assure prompt, efficient handing of your order.

Since your dealer carries many parts in stock and maintains up-to-date prices on all parts, he will be able
to process your order immediately. If, for some reason, the part is not in stock, he will order it from the
factory. In either event, he maintains a current file of service manuals, which give all available parts

ordering or technical information.

WHERE TO ORDER
Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts
from the factory, he is able to get prompt service for you. Parts are shipped in accordance with shipping

instructions given on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval . We

cannot accept responsibility for parts returned without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be

returned, he will arrange for authorization to return the parts.

CHANGES
When changes are made to the machine, revised pages for this manual will be issued. These pages must
be inserted in your parts manual as soon as they are received. Failure to keep your parts manuals up to

date will result in confusion and may cause you to order wrong parts.

EP EQUIPMENT CO.,LTD.

Address: XIAQUAN,DIPU,ANJI,ZHEJIANG,CHINA
Tel:86-571-28035626/28035657
Fax:86-571-28035616

Net:www.ep-ep.com

Email:epparts@ep-ep.com

ALL RIGHT RESERVED COPYRIGHT
PM1114 09.15



T UL

WA

LEITIARIEHE, ERERMEE RS, BE, ST . ALK E R R SREE T
TR A R

FEABZE AR Z RHRAETE, T EREREEITE MM B8N, Bl R AR 2 14%
PITIAFE K RINF LR, AR EERANEMS,, a2z AATIT R, TR EAFRIEN, T
B 2E MRS FM S, EResEa TR EE REEHARER

T R
AT AT, RS A SRS ERRMREI Y. MRAWHEA LENAFTIEEN,
MRS BHRTERIIR ST . RIEAITIEE R, TAPNE N A3 d I & — 2T

FHHIBE Y

LT, BONERER R, RIEMFRMFRAASEENRE, 2ASEAFATN. BATA X BAT
L RPUER IR R F 15T

URIEAT SR ELRIE, IEIRARBIZWE . LM RIIATHEI DORE, H & ZHHRAE
SEPNi R U

BRBH
Al FRORABE, RAFMEMEIE RS ERRAT. GEEIZEBIET, &g 2 e
AN BT B A K SR ZEF M, MW e SR IE. 444507 T R .

WL JIVRA PR A =]

k. WL 2 EBMEE RN P HEKX
Hi%: 86-571-28027600/28035663

f£H: 86-571-28035616

Mak: www.ep-ep.com

HE4H: epparts@ep-ep.com

FRAA AR A
PM1114 09.15



GENERAL INFORMATION

INDEX

This parts manual is arranged for easy identification of parts .The index at the front of the catalog gives

location of major groups and assemblies.

PART LIST

The Index, describes the item on the Figure you are looking at. The Part No. is a numerical description of

the item and the part ordering number. The Part Name is a description of the part number in alphabetical

form. The No. is the quantity used on the machine.The Applied Date is a description when the part is

applicable.The Remark is the explanation of the part for a supplement,such as the model,the capability,

the characteristic,etc.

HOW TO READ PARTS MANUAL

HELP 1:
Index Part No. Part Name No. Applied Date Remark
s FHHES FHER g prizils bl wE
4 ™
18 0000-000667-00 Bearing 619052 HE 1
A 19 1115-200004 -00 Helical Gear AR 1
1115-200005-00 Helical Gear h#HS 1
20 0000-000680-00 Bearing 160032 HE 1
AN S
4 N\
22 2108-540000-00 Bracket i ElE 1 1
B 23 1115-500005-00-01 Battery HLR 2 65AH 112V
23 1115-500005-00-02 Battery HLR 2 85AH /1 12V
24 0000-000378-00 Screw M4=16 123 2
. J/
4 D
8 ck11-560003-00 JC100 Switch BiEF= 1
C 9 01 ck11-520008-00 JC100 Switch Wire Harness JC100 £ 1 Cancelled/ L
02 ck11-520008-0A JC100 Switch Wire Harness JC100 ££% 1
10 0000-000001-00 Screw ME=20 $24T 2
. /

O o0 w >

The part of Index 11 is same ,but the Part Number is changed.And please use the new Part Number

when you order this part.

: The part of Index 23 is Optional.

: The part of Index 19 is a discreteness with two kings of parts.It denotes Not Sold Separately.

: The part of index 9 is improved and upgraded. Please use the new Part Number when ordering.

: The part of Index 7 has an Applicability,because it's our policy to constantly improve our products.

Index Part No. Part Name No. Applied Date Remark
FE FHRS FrEER #B  EHAM wE
7 01 212541000400 Cap SkE 1 071011
02 21254100040A Cap SmE 1 071011-
0000-000084-00  Ring Wiper 35x43x565 B 1
D |:> 0000-000370-00  O-ring 40x3.1 O B HE 1
10 2125410005-00  Ring Back Up 50=45x20 HHIF 1
11 01  0000-000197-00 Rod Packing 40x50x6 Yx BHE 1 old
02  0000-000512-00 Rod Packing 40x50x6 Yx BHE 1 New

Y



1. Record by time
-070911 : Ending on July 09, 2011.
071011- : Beginning on July 10, 2011.

2. Record by serial number

Index Part No. Part Name No.  Applied Date Remark
Fs FHES FHE¥ HE  EEAN LB
7 01 212541000400 Cap SmE 1 -52016344
02  21254100040A Cap ShE 1 852016345-
8 0000-000084-00  Ring Wiper 35x43=3-6.5 PR 1
D E> 0000-000370-00  O-ring40=3.1 O BEHE 1
10 212541000500  Ring Back Up 50=45x20 HER 1
11 01 000000019700 Rod Packing 40x 50x6 Yx EHE 1 Old
02 000000051200 Rod Packing 40x50x6 Yx EHE 1 New

-52016344 : Ending at S2016344
$2016345- : Starting at S2016345

There are three types of serial number:
1) 1 (LETTER)+ 7 (NUMBERS)
Applied Date: Up to February 1,2015

<4

INUMBER _tRucK NO.

LETTER tRUCK TYPE

(E/SIF)

2) 1 (LETTER)+ 8 (NUMBERS)
Applied Date: From February 1,2015 to June 1,2015

-

INUMBER _ rRrucK NO.

LETTER _tRUCK TYPE

(E/SIBIDIF)

3) 1 (NUMBER)+ 8 (NUMBERS)
Applied Date: From June 1,2015

+

INUMBER _ tRyck NO.

NUMBER tpUCK TYPE

(1/213/41516)



HELP 2:

A 44 0503 WireHarnessAssembly L/ _@

B —-——ut]50301 WireHarnessAssembly | ~

™
-

e ——-—||050302 WireHarnessAssembly |/,
>

yoa

A: Section 0503 is the original version.
B: Section 050301 is the version that some parts in the Section 0503 have been changed.
C: Section 050302 is the version that some parts in the Section 050301 have been changed.
When you order,Please locate specific parts information of your truck by the Applied Date of parts in
each version.

\




Hx

R H e W LA iR

B

Ay, JHEE MR SUEA RS B

ZHRAHR
Index ik K& AEHE R L, AR E R K H . Part No. & -1 — R PR AE 13T 14515 . Part Name
TR AR E 515, No AR FMERIZE LM% E. Applied Date &R ]2/
G EYEE . Remark 2 HSRAMR S EME B BIWER HREMEESE).
AR EAY B R
#HEh 1.
Index Part No. Part Name No.  Applied Date Remark
Fs FHHRES FrHERE e priif=hl] =i
4 ™
18 0000-000667-00 Bearing 619052 Eib 1
A 19 1115-200004-00 Helical Gear AHE 1
1115-200005-00 Helical Gear s 1
20 0000-000680-00 Bearing 160032 Eib 1
S vy
f ™
22 2108-540000-00 Bracket B, iR ElE 1 1
B 23 1115-500005-00-01 Battery ::E 2 65AH 1 12V
23 1115-500005-00-02 Battery R 2 85AH [ 12V
24 0000-000378-00 Screw M4=16 4257 2
. vy
4 3
8 ck11-560003-00 JC100 Switch BiERFE 1
C 9 01 ck11-520008-00 JC100 Switch Wire Harness JC100 5% 1 CancelledH
02 ck11-520008-0A JC100 Switch Wire Harness JC100 £ 1
\‘10 0000-000001-00 Screw MB=20 4247 2 Y
A: 75 19 KRR — D HPTME AR AL, SRR .
B: 75 23 XRZEMA LA MR A] (k4.
C: 75 9 RRZEMAT TSGR TG, AT WAHE A BT 1) Z 144wl
D: 75 7 XZEMA NG EFEE . X2 E A E A Bt 47 7 5 i 722 .
5 11 ZoRERE R EA, RRFAMIDANLE. Fit, ST EEAN, HEEREN
T i .
Index Part No. Part Name No. Applied Date Remark
Fs FHES FiFaik #Hg EmAN i
7 01 212541000400 Cap SaE 1 071011
02 21254100040A Cap SEE 1 071011-
8 0000-000084-00  Ring Wiper 35=43=5-6.5 P 1
D |:> 9 0000-000370-00  O-ring 40%3.1 0 BEHE 1
10 2125-410005-00  Ring Back Up 50=45=20 EHER 1
11 0 000000019700  Rod Packing 40x50x6 Yx EHE 1 Old
02 000000051200 Rod Packing 40x50x6 Yx BEHE 1 New

VI



1. FIRFENES®

- 070911 #HIEF 2011 7 H 09 H
071011- AT 2011 47 H 10 H
2. AIRFFI5iEF
Index Part No. Part Name No.  Applied Date Remark
=223 FHRE Ttk #E  EmAm a3
7 M 212541000400 Cap EmE 1 -52016344
02 2125 410004-0A Cap EmE 1 §2016345-
0000-000084-00  Ring Wiper 35=43=56.5 FRLE 1
D E> 0000-000370-00  O-ring40=3.1 O BI%E 1
10 212541000500  Ring Back Up 50=45=20 EHT 1
1M1 M 000000019700  Rod Packing 40x 50x6 Yx BHEB 1 Old
02 000000051200 Rod Packing 40x50x6 Yx BEHE 1 New
-S2016344 L5 S2016344
S2016345- U515 S2016345

f=MFH 5N

1) 1 D +7 B

I FH I 1] «

#1EF 2015F2 A1 H

+

8 rpxm
(E/SIF)

2) 1 (F8) +8 (FHP
ERA: 20154E2 A1 HE 201546 A 1 H

BF rmme

+

3) 1 (FE) +8 (P

38 FH B 1] <

VI

o
BF rmme
78 rmxm
(E/SIBIDIF)
201546 H1 HES
+
BF rmpes
BF rmsm
(1/213141516)



#igh 2.

A 44 0503 WireHarnessAssembly | /=

(©

LY

B ————L‘050301 WireHarnessAssembly (\R@

=

s ———_‘|050302 WireHarnessAssembly (@

A: Z7 0503 FoRJEUGRA;
45 050301 FRTEJFUGA (%45 0503) FE{FA AT,
C: %711 050302 FR/RIELERA (FT5050301) FFHHGHAEE,
AT ZRAF I, 17 AR A A RS A P P ) R 1 T 445 BT e 4 28 (1 A4 R

IX




Major Assemblies

3000

Operating Control
System
RERS

4000

Hydraulic System
HERS

1000
2000 Frame System
Driving System ARG

BhRA

WARNING: Note that illustrations of assemblies and components may not necessarily conform to the
exact installation as they appear on your truck.But this Manual can help you locate specific parts
information of your truck.

BWE: REEEMHF BRSO N AT REA 2 IE SR E R b, (ERE R H R
B8 P e M R ) AR



Index Hx

1000Frame System 5 &4}

0101 Frame SYSIEM ZE B BB ... 3

0102 Connecting Link ( Double Wheel )IEFF AL CBEED oot 5

0103 Connecting Link ( Single Wheel JIZEFFE B CEER) et ecsneens 8

0104 CoVEr ASSEMDIY FPEE I M ....vorveeeeoveeiesie ettt 10
2000Driving System IKzh &4t

0201 Driving SYSEM BEFNZR L ......cvoocveeceeeceeceeeesee s ss s 13
30000perating Control System #{/E &4

0301 Operating Control SYSEM EME ZR ..o naes 16

0302 Control Pod Assembly 1 1EF-# 3k E k...

0303 Upper Cover Assembly F 35 5 ...............

0304 Button Reverser Assembly % & [ FF < %
4000Hydraulic System 5k &4t

0401 Hydraulic SYSIEM TR ZR T ..o s 25

0402 LIFtING CYNNASE FE THHT...orsrreeeeeeesseeseeeesssessesssesssesseesssesssesseees e sersses e ssseses e 29

0403 Pump & Motor ASSEMDIY T E S . .vverveevereecsecie et 33
5000Electrical System B5 &%t

0501 EIECtriCal SYStEM FLALZR DL ....vooeveoeveeeseeeseeeses s ss s 36

0502 Wire Harness ASSEMBIY ZE AL ........ovvrverierieeeieee ettt 38

0503 Cable ASSEMDIY HLZG I .....vveivieecieeeie sttt 44

Xl



1000

Frame System

FHRA



0101 Frame System

-_—t 2
=T

® s
B
LS e

et = e, -]
e P

“'_‘;.:_—:‘:r =

x5 s -
2. _EE.’I,T\/}?'*,_ %

a4
L.




0101 Frame System

EHBRG
Index Part No. Part Name No. Applied Date Remark
FS ZEHRS BB HE  EHOM HiE
1 See Form 1.1 Front Frame [ 1
2 1121-120000-00 Back Frame SRS 1
3 01 0000-000708-00 Round Pin g5x35 HPE A 4 -424150330
02 0000-001456-00 Round Pin g5x35 2 1) S T A A 4 424150331-
4 See Form 1.1 Long Shaft K WE 1.1 1
5 1121-130002-00 Short Shaft T 2
6 1114-130002-00 Shaft e | 2
7 0000-000651-00 Screw M4x8 IZ2ET 2
8 1115-500002-00 Harness Clamp S E i 1
9 0000-000410-00 Round Pin g6x40 s 1) 8 [ A 1
Form 1.1
Frame Width (W) | Fork Length (L) Long Shaft Fork Frame
Applied Date Remark
EORE XHKE KM A4 .
ERB# BIE
mm in mm in (Item 4, Chapter 0101 ) | (Iltem 1, Chapter 0101)
1114-110000-00-01 -424150048
560 22 1150 45 1114-130001-00
1114-110000-0C-01 424150049-
1114-110000-10-01 -424150048
1150 45 1114-130001-10
1114-110000-1C-01 424150049-
685 27
1114-110000-10-02 -424150048
1220 48 1114-130001-10
1114-110000-1C-02 424150049-




0102 Connecting Link ( Double Wheel )




Index Part No.
Fs EHRS
1 See Form 1.2

2 01 0000-000708-00

02 0000-001456-00
3 1121-130003-00
4 0000-000101-00
5 1121-132001-00
6 See Form 1.3
7 0000-000907-00
8 1115-130005-4A
9 0000-000908-00

10 1115-130003-00

11 0000-000809-00
12 0000-000653-00
13 See Form 1.3

14 01 0000-001023-00
02 0000-001457-00

0102 Connecting Link ( Double Wheel )

Part Name
FHER

Down Link
Round Pin g5x35
Round Pin g5x35
Shaft

Nut M22x1.5
Connector

Long Link
Bushing 2020
Wheel Bracket
Bushing 2015F
Shaft

Bushing 1815
Snap Ring For Hole 218
Long rod

Round Pin g4x35
Round Pin g4x35

15 1115-130007-0A Shaft
16 1114-133001-00 Load Wheel
17 1115-130006-0A Splint
18 0000-000020-00 Bearing 6204-2Z
19 1115-130008-00 Washer
20 0000-001241-00 Bushing 2520F
21 0000-000011-00 Bushing 2015
22 1114-130005-00-B  Wheel Bracket Assembly
Form 1.2
Frame Width (W) Down Link
EXL 73 T
mm in (Item 1, Chapter 0102 )
560 22 1121-131000-00
685 27 1121-131000-10

EFEE D

TEF WE12
e [ A4

2 1) 5 T A A
NN A
R}

Bk
AEKERF WER 1.3
ERENEHIES
e
ERENEg U RS
KA 22255
ERENCEHES

il FH B R
Ki WiE1.3
SR A

2 1) 0 T A A
TR A Sl
WU 7R E S
e

Hh

T
[ERENERBUETES
[EREREHIES
AR

No. Applied Date
¥g& EADE
1

4 -424150330
4 424150331-
2

2

2

2

4

2

4

2

4

4

2

8 -424150330
8 424150331-
4

4

4

4

4

2

2

2

Remark

#E



Form 1.3

Fork Length (L)

Long Link
FIRER

( Item 6 , Chapter 0102 )

Long Rod
AT

( Item 13 ,Chapter 0102 )

Remark

#E

1114-131000-00-01

1115-132200-00-09

Cancelled/HtiH

1114-131100-0A-01

1114-131000-00-02

1115-132200-00-04

Cancelled/HUH

1114-131100-0A-02

1114-131000-00-03

1115-132200-00-03

Cancelled/HLiH

1114-131100-0A-03

1114-131000-00-04

1115-132200-00-02

Cancelled/Hi

1114-131100-0A-04

1114-131000-00-05

1114-131100-00-01

Cancelled/HtiH

1114-131100-0A-05

XHKE
mm in
1150 45
1220 48
1070 42
1000 39
915 36
1100 43

1114-131000-00-06

1121-132200-00-01

Cancelled/HUH

1114-131100-0A-06




0103 Connecting Link ( Single Wheel )




Index

5

© 0o N O O b~ WON -

-
a o

12
13
14
15
16
17
18

01
02

Part No.

EHRS
See Form 1.2
1115-130008-00
1121-130003-00
0000-000101-00
1121-132001-00
See Form 1.3
0000-000907-00
1115-130005-4A
0000-000908-00
1115-130003-00
0000-000708-00
0000-001456-00
1115-130007-40
See Form 1.3
1114-133001-10
0000-000011-00
0000-001241-00
0000-000020-00

1114-130005-10-B

0103 Connecting Link ( Single Wheel )
EAFRR (AR

Part Name
FHER

Down Link
Washer

Shaft

Nut M22x1.5
Connector

Long Link
Bushing 2020
Wheel Bracket
Bushing 2015F
Shaft

Round Pin ¢5%35
Round Pin g5x35
Shaft

Long rod

Load Wheel
Bushing 2015
Bushing 2520F
Bearing 6204-2Z
Wheel Bracket Assembly

AT
T

T EEAT A

2 A}

sk

A KL FT
EMEHEEES
Lited
T A
KIEFT 22 354
SR A Y
4 0 A Y
FRER A B
KAF

PER AR
[EMEHEEES
ERENEE R ES
i

[ 95857

No. Applied Date
¥g EAOE
1

4

2

2

2

2

4

2

4

2

4 -424150330
4 424150331-
2

2

2

2

2

4

2

Remark
H/E
In Chapter 0102

In Chapter 0102

In Chapter 0102



0104 Cover Assembly




Index

5

© 00 N O O b~ WON -

10

11
12
13
14
15
16
17

01
02

Part No.
FUHHT

1121-141000-00
1121-140001-00
1114-141000-00
1114-140001-00
0000-000712-00
1115-100003-f0

0000-000176-00
1120-150004-00
2214-150002-00
1114-510000-00
1114-550000-00
1115-100005-00
1114-500001-00
1115-120002-00
0000-000055-00
0000-000380-00
0000-000712-00
0000-000126-00

Part Name
AR

Lower Cover
Upper Cover
Front Cover
Cover

Screw M8x20
Rubber Cushion
Flatwasher @8
Screw M6x25
Washer

Plate

Plate

Rubber Cushion
Baffle

Charger Cap
Screw M6x16
Flatwasher @6
Screw M8x20
Screw M6x16

0104 Cover Assembly

SRR

TE T
TE L

i T 22
=i

)

L i

R

AT

#py

TS LR LR
FE LA LR
i
TR
AR
AT

R

2T

25T

10

No.
HE

N A A DA O 4O NN A A a4 A DN A a4

Applied Date
EH A

-424150048
424150049-

Remark

&



2000
Driving System
W R4

11



0201 Driving System

12



Index

5

PRI S © N O WN

_a A A A A A
© 0 N o O b

20
21

22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

Part No.
FUHHT
1121-200000-00
1115-520012-00
0000-000662-00
1115-220000-00
1115-200010-00
1115-250000-00
0000-000663-00
1121-210001-00
0000-000671-00
1115-200007-00
0000-000386-00
0000-000056-00
0000-000013-00
0000-000704-00
1115-200001-00
0000-000658-00
0000-000659-00
0000-000667-00
1115-200004-00
1115-200005-00
0000-000680-00
1115-200003-00
1115-200002-00
0000-000660-00
0000-000026-00
0000-000159-00
0000-000670-00
0000-000661-00
0000-000206-00
1115-240001-00
0000-000665-00
0000-001230-00
0000-001231-00
1115-231000-00
0000-000004-00
1115-250001-00
1115-250002-00
1115-250003-00
1121-200001-00
0000-000151-00

Part Name
FHAR

Driving Assembly
Brake Assembly
Flat Key 5x5%x12
Driving Wheel
Bearing Baffle
Motor

Bearing 61824-2RS
Gear Case

Oil Seal 816%x28x7
Cap

Screw M6x20
Lockwasher g6
Grease Fitting M8
Pin g6x20

Gear Cover

Snap Ring For Hole 242
Snap Ring 15
Bearing 61905Z
Helical Gear
Helical Gear
Bearing 160032
Gear

Gear Loop

Key 5x5x18
Screw M8x30
Lockwasher g8

Oil Seal 8155%x172%x10
Screw M5x20
Lockwasher g5
Brake lining
Screw M4x45
Bearing 51113
Bearing 6013-Z
Bracket

Screw M5x12
Brush

Brush Spring
Holder Brush
Connecting Plate
Screw M8x25

0201 Driving System
W3 RS

X2y B0 S K
1l 3l 95 A 1k
-4

IRBh4E

AR PR
HLAL

LTIV

Fatk

B4
R

WRET

L

BB AR AR
SE LY

e

FLFH B 4
48

fei 7K

KAHE
NEHE

&

AN
KEH
P

WRAT

CE
RS
BRET

i

FIZE R

WRAT

HEJ Rkl K
fei 7R
ALk 22 3 e
BRET

Tl

Tl
Tl 42
HERER

WRAT

13

No. Applied Date

¥E EHAM

Ol = 4 A a2 A A AN = AN O A AN A AN A

-
o

3, JE NG N O N R G A N e I S

Remark
i
Including Index 2—27



3000
Operating Control System
BIERG

14



0301 Operating Control System

15



Index

5

0 N O O b~ WN =

= = 2 s s g
N o o WON =2 O

Part No.

EmS
0000-000322-00
1115-520009-0A
0000-000651-00
0000-001101-00
1115-300003-00
0000-001019-00
1115-300004-00
1120-320000-00
1115-300002-00
0000-000677-00
1115-500001-00
0000-000989-00
1115-310000-00
1114-340000-00-B
1220-560001-00
1114-300001-00
0000-000159-00

0301 Operating Control System

Part Name
FHhER

Screw M8x25

Inching Switch Assembly
Screw M4x8

Screw M8x20

Proximity Block

Screw M6x6

Screw

Gas Spring

Shaft

Bushing 1610F

Spacer

Screw M2x12

Control Handle

Control Pod Assembly See 0302
Inching Switch |

Bracket

Lockwasher 28

BIERG

BRET

AT REM
BRET

BRET

FR A e

K E AT

PR Aoz S5l R T
A R
SR
SHEMECUR 7S
BT R LHEM
BRET
T
ERLEYSYE
BT R |
R
il

i, 0302

16

No.

Applied Date

¥E EAAH

5
1
4
1
1
2
1
1
1
2
1
2
1
1
1
1
4

E24140232-
E24140232-

Remark

i

With Wire



0302 Control Pod Assembly

17



Index

5

PR A © N O WN >

N NN NDNDDN=22 & a4 a4 a
a » WON -2 O © 0N O O >

26
27

01
02

01
02

Part No.
EmS
1120-342000-00-B
1120-340005-00
0000-000038-00
0000-000037-00
0000-000004-00
0000-000206-00
0000-000390-00
0000-000088-00
0000-000122-00
0000-000702-00
0000-000322-00
0000-000159-00
0000-000176-00
1120-340003-00
1120-343000-00-B
0000-000004-00
0000-001322-00
1114-310002-00
1120-341000-00
1120-340001-00
1220-520008-0C
0000-000010-00
0000-000666-00
0000-000991-00
1114-500005-00
1114-500007-00
1114-310001-10
1115-520019-00
1115-520019-0A

0302 Control Pod Assembly

BAEFRL B
Part Name
FHE]R
Upper Cover Assembly See 0303 RS GEZER) W 0303
Travelling Knob R e A
Lockwasher 23 Lk
Screw M3x12 IRET
Screw M5x12 WRAT
Lockwasher g5 R
Flatwasher g5 P
Screw M4x8 W2ET
Lockwasher g4 L
Flatwasher g4 P
Screw M8x25 IRET
Lockwasher 28 LR
Flatwasher 28 P
Travelling Knob L TeH A
Button Reverser Assembly See 0304 %2 i) JT 3¢ M (4 R)
Screw M5x12 WRET
Screw M5x50 WRET
Cover T
Gripe A R,
Pod A
Accelerator Assembly i 28 A
Screw M5%6 WRAT
Screw M3x8 WRET
Flatwasher g3 P
Power Module H AR
Power Module H AR
Bottom Cover FWRER
2-Way Key Switch Assembly FHRETT I Sk
2-Way Key Switch Assembly FHRETT IR Lk

18

No. Applied Date
¥g& EAOE
1

1

2

2

2

4

4

2

2

2

2

2

2

1

1

1

4

1

1

1

1

1

2

2

1 -E2321553
1 E2321554-
1

1

1

Remark
H/E
With Wire

With Wire

Cancelled



0303 Upper Cover Assembly

19



Index

5

PR Ao © N O WN

N = =2 a a4
O © 0o N o g b

Part No.
FHHS
1120-342001-00
1120-342203-00
1120-342202-00
1120-342102-00
1120-342201-00
1120-342105-00
1120-342104-00
1120-342103-00
1120-342101-00
1120-342300-00
0000-000039-00
0000-000490-00
1120-342200-00
1120-342100-00
1220-520006-0C
1220-560002-00
1120-342002-00
1120-342005-00
1120-342003-00
1120-342004-00

0303 Upper Cover Assembly

Part Name
FHAR

Upper Cover

Button For Lifting(R)

Button For Lowering(R)

Spring

Button Bracket(R)

Pin

Button For Lifting(L)

Button For Lowering(L)

Button Bracket (L)

Horn Button Assembly

Screw ST3.5x9.5

Line Clamp

Lift And Lower Box(R) Assembly
Lift And Lower Box(L) Assembly
Buttons Assembly

Inching Switch Il

Horn Button

Pin

Spring

Button Bracket

iet:235851

i
et

F A

P

FEK it

4

T
FWeH
T fe
WRTF 5% £ R
24T

2
BB IF X
Te T IR X fm R

T TRE. WA LR R

(ZEPIES|
I\ 41
ek

AT
LIS S 2y

20

No. Applied Date

¥E EAAH

A NN 2 U1l 2 A A WO = A A A O A

Remark

#E



0304 Button Reverser Assembly

21



0304 Button Reverser Assembly

BRRAFRBE
Index Part No. Part Name No. Applied Date Remark
5 EHRS FMAFR ¥g EAOE %
1 1120-343002-00  Cover BRI K 1
2 1120-343003-00  Spring H5E 2
3 1120-342005-00  Pin %N 2
4 1120-343001-0A  Bracket BRI AR 1
5 1120-343004-00  Pin 4 1
6 1220-520005-0C  Reversing Switch Wire SRR 1
7 1220-560002-00  Inching Switch Il BN 1

22



4000
Hydraulic System

23



0401 Hydraulic System

24



Index

5

A WO N -~

[é)]

Part No.

FUHHT
1114-410000-0A
0000-000321-00

0000-000159-00
1114-400002-00

1114-420000-00

0000-000044-00
2701-141400-00
2401-143500-00
1114-430000-00
0000-001130-00
1114-400001-0A
0000-001340-00
0000-000109-00
0000-000194-00

0401 Hydraulic System

Part Name
FHAR

Lifting Cylinder See 0402
Screw M8x20

Lockwasher g8

Washer

Pump & Motor Assembly

See 0403

Washer g14

Connector M14x1.5- M14x1.5
Bolt M14x35

Hose

Bushing 1612

Pin

Cotter Pin  4x30

Screw M8x16

Flatwasher @8

BERS

EIHREL W 0402
WRET

CiEr)
s
VR R
W, 0403
HE B
RSN
Bk
T
SHERNEHES
JHL
anukis
BT

P

25

No. Applied Date
¥E GHROH
1 -E24140231
4
6
2 -E24140231
1
3
1
1
1
3 -E24140231
1 -E24140231
2
2
4

Remark

#E



040101 Hydraulic System

i b Y,
...u-_.y.u\............!.I...-.uk

'
-—
W —
*s o~
o™

26



Index

5

A WO N -~

[6)]

Part No.

MRS
1114-410000-0B
0000-000321-00

0000-000159-00
0000-000194-00

1114-420000-00

0000-000044-00
2701-141400-00
2401-143500-00
1114-430000-00
0000-000109-00
1114-400001-0C
0000-001340-00

040101 Hydraulic System

Part Name
4R

Lifting Cylinder See 040201
Screw M8x20

Lockwasher g8

Flatwasher @8

Pump & Motor Assembly

See 0403

Washer g14

Connector M14x1.5- M14x1.5
Bolt M14x35

Hose

Screw M8x16

Pin

Cotter Pin  4x30

BERS

HTHbET W 040201
24T

Ho3

T
WU b 2 P
., 0403
12 e
EHEN
Fepgte
e

24T
b
TR

27

No.
HE

NS N N

N = N = a 4 W

Applied Date
EH A
E24140232-

E24140232-

Remark

#E



0402 Lifting Cylinder

J

%)

28



Index

5

D b W N -

KIT

Part No.

FUHHT
1114-412000-00
0000-000672-00
1114-410001-00
0000-000673-00
0000-000512-00
1114-411000-0A

1114-2ZG-0A

Part Name

FMAFR

Rod Piston

Ring Wiper 40x48x5-6.5
Ring Back Up 40x50x9.7
O-ring 45x3.1

Rod Packing 40x50x6
Cylinder

Seal Kit For Lifting Cylinder

(Includes 2, 4, 5)

0402 Lifting Cylinder
b awiikiiN

29

FEZEFF

BEE $2

O HE

Y X2

A4
T s A

(B% 2, 4, 5

No. Applied Date
¥g EAOE

1 -E24140231

1

2

1

1

1 -E24140231

1

Remark

#E



040201 Lifting Cylinder

30



Index

5

oo g A WN -~

KIT

Part No.

FUHHT
1114-412000-0B
0000-000672-00
1114-410001-00
0000-000673-00
0000-000512-00
1114-411000-0B

1114-2ZG-0A

Part Name

FMAFR

Rod Piston

Ring Wiper 40x48x5-6.5
Ring Back Up 40x50x9.7
O-ring 45x3.1

Rod Packing 40x50x6
Cylinder

Seal Kit For Lifting Cylinder

(Includes 2, 4, 5)

040201 Lifting Cylinder
b awiikiiN

31

FEZEFT

BEE $2

O HE

Y X2

A4
T s A
(% 2, 4, 5)

No.

Applied Date

¥E EAAH

1
1
2
1
1
1

1

E24140232-

E24140232-

Remark

#E



0403 Pump & Motor Assembly

32



Index

5

PRI D © N O WN >

_ a A
(>R &) B

Part No.

SRS
1115-560003-00
1115-560002-00
1115-560017-00
1115-560011-00
1115-561001-00
1115-560027-00
1115-560009-00
1115-560012-00
1115-560013-00
1115-560014-00
1115-560015-00
1115-560018-00
1115-560019-00
1114-420001-00
1115-560024-00
1115-560001-00

Part Name
FH4R

Motor
Contactor
Solenoid Valve
Pump

Brush Assembly
Adapter

Return Pipe
Washer g5
Screw M5x70
Suction Pipe
Qil Filter

Clamp 2100
O-Ring 285%3.0
Tank

Air Cleaner
Clamp

0403 Pump & Motor Assembly

B B B

Bl

i &%

FL Y

s

T

A

[5 g

g

HRET

i

eI (G3/8)
W5 4

O

A

A (G3/8)
W i

33

No. Applied Date
¥g& EAOE

N U G GO NC T NC R GG N S G G G

Remark

#E



5000

Electrical System

HAR RS

34



0501 Electrical System

...m....o b
- R
_‘:,...1;.,.RJ._._

LN

! i

! i
e

e i

35



Index

5

02

02

Part No.

FHRT
1121-142000-00
1121-142000-0A
1115-510004-00

1115-510004-00-A0

0000-000121-00
0000-000139-00
0000-000028-00
0000-000122-00
1121-500002-00
1120-500006-00
0000-000208-00
1115-500006-00
1115-500006-10
1115-500006-20
1115-500006-30
1115-500006-40
1115-500006-50
1115-500006-60
0000-000004-00
0000-000546-00
0000-000206-00
0000-000390-00
1114-520007-00
1114-540000-00
0000-000004-00
0000-000196-00
1120-540001-00-B
1115-510003-00
0000-000126-00
0000-000176-00
1114-540001-00
1114-540002-00
1114-140002-00

Part Name
FHE]R

Controller Cover
Controller Cover
Controller

Controller

Screw M4x35

Nut M4

Screw M4x10
Lockwasher g4

Plate

Lifting Limit Switch
Screw M4x25
Charger Cable EUROPE
Charger Cable USA
Charger Cable AUS
Charger Cable END
Charger Cable JAPAN
Charger Cable CHINA
Charger Cable CH
Screw M5x12

Nut M5

Lockwasher g5
Flatwasher g5
Charger

Emergency Stop Switch
Screw M5x12

Nut M8

Fuse Stand

Fuse 100A

Screw M 6x16
Flatwasher @8

Switch Button

Emergency Stop Switch Seat

Side Cover

0501 Electrical System

RRARL

R
HETH IR AL 5%
WRAT

FEHZE KRR
FEHLE Ehn
FEHLZR MR
FRHLLE HobR
7L Hix
FHZE Er
FEHLZE HbR
WEAT

BREE

P

Tk
FRHLAE
SUFEFFR
WRAT

IR EE
R 22
{522 100A
WA

Tk
FEOCHEER
FFI B
=

36

No.
HE

1
1
1
1
2
4
7
9
1
1
2
1
1
1
1
1
1
1
4
4
6
4
1
1
2
2
1
1
2
4
1
1
1

Applied Date
EHBH
-E2321553
E2321554-

Remark

i

Cancelled/HiH

For EUROPE
For USA
For AUS
For END

For JAPAN
For CHINA
For CH



0502 Wire Harness Assembly

To Charger
ErmE

B To Pump Contactor
BREME

~_ To Solenoid Valve
- B

<, To Lift Proximity switch
T BEAREORX

To Wiring Harness-Belly switch
O BETF X

=  To Driving Motor
o FREHH

To Controller
ZEH%

37



Index

5

oo g A WN -~

Part No.

SRS
1114-520001-00
1114-520002-00
1114-520003-00
1114-520004-10
1121-520006-0A
1114-500006-00

Part Name
FH4R

Master Wire Harness
Controller Wire Harness
Hydraulic Wire Harness
Switching Wire Harness
Brake Wire Harness
Relay Module

0502 Wire Harness Assembly
LR

FELR

P R e AR
WEZ R
TR EOR
3 A LR R
SRR

38

No.

[ G G G

Applied Date Remark
ERAH HiE
-E2321553
-E2321553
-E2321553



050201 Wire Harness Assembly

To Charger
ErnmE

B To Pump Contactor
BEREME

~_ To Solenoid Valve
- B

=~ To Lift Proximity switch

T BFARAIRK

To Inching Switch
EHYHFR

> To Driving Motor
= FEHHHL

To Controller
#EH%

39



Index

5

a A W N -

Part No.

EHRS
1114-520001-10
1114-520002-10
1114-520003-00
1114-520004-10
1121-520006-0A

Part Name
FHAR

Master Wire Harness
Controller Wire Harness
Hydraulic Wire Harness
Switching Wire Harness
Brake Wire Harness

050201 Wire Harness Assembly

LR

FELR
Pt R e AR
BEZ R
TR EOR
3 A LR 2 R

40

No.
HE

R G | U

Applied Date
ER B
E2321554-E24140230
E2321554-E24140230

-E24140230
-E24140230

Remark

i



050202 Wire Harness Assembly

To Charger
End®

B To Pump Contactor
BEREmS

- Brapm

*~, To Lift Proximity switch
& EFROFR

To Inching Switch
EngiFx

rey, To Driving Motor
o EREEN

41



Index

5

A WO N -~

Part No.

BT
1114-520008-00
1114-520009-00

1114-520010-00
1121-520006-0A

Part Name
FHAR

Master Wire Harness
Switching Wire Harness
Hydraulic Wire Harness
Brake Wire Harness

050202 Wire Harness Assembly
LR

FELR

iR R
BEZ R

B ds R s R

42

No.
HE

1
1
1
1

Applied Date
EHBH
E24140231-

E24140231-
E24140231-

Remark

i



0503 Cable Assembly

- [ 7] -
? ’ L7 .
10 10
()
w
7]
T
1212
l? 7~ CONTROLLER
=10
A M1 M2 B- B+
C 000 0000
IT‘ |
=]
['5 | A
L
0 1A
L™ ]
18]
DRIVING MOTOR
9]

43



0503 Cable Assembly

R R

Part No. Part Name Applied Date
EhRS FHAR HE GEHAH
1 1114-530001-00  Fuse-Battery Cable R IE AR B PRI 22 Fa 25 1
2 1114-530002-00  Fuse-Switch Cable PRIG 22 31 S5 B 48 1
3 1114-530003-00 P+ Cable G V3 HL 1
4 1114-530004-00 B+ Cable i A8 IE AR B 2R 1
5 1114-530005-00 B- Cable P A AR LS 1
6 1114-530006-00 P- Cable FEUJL SR 380 1
7 1114-530007-00  Battery Connector Cable F L [E] FEL 2 1
8 1121-530003-00 M1 Cable M1 HL4 1 NOTE
9 1121-530004-00 M2 Cable M2 Hi 45 1 NOTE
10 1114-500003-00  Battery FLI 2

NOTE : In the Switching Wire Harness(1114-520009-00),alone cannot be replaced.
TEMUE RN (1114-520009-00) H, AHEEAlEE

44



